

分析报告单



— ` E a - b
c) E 20150416
K LE BMN
F' GHE GB/T 654-2011
B C DE BaCO₃
B C ! E 197.34
F' I J E 2015-04-16

检 验 项 目	分析纯	化学纯	检验结果
! (BaCO ₃)	" 99.0%	" 98.5%	99.2%
# \$ % & ' ()	* 4	* 6	+ 4
, - . / O	* 0.01%	* 0.05%	+ 0.01%
1 % (20H34) (mmol/g	* 0.002	* 0.005	+ 0.002
56O(C1)	* 0.002%	* 0.01%	+ 0.002%
76O(S)	* 0.0001%	* 0.0005%	+ 0.0001%
89! (N)	* 0.002%	* 0.005%	+ 0.002%
: (Na)	* 0.02%	* 0.05%	+ 0.02%
; (K)	* 0.005%	* 0.01%	+ 0.005%
< (Ca)	* 0.01%	* 0.03%	+ 0.01%
= (Fe)	* 0.0005%	* 0.0015%	+ 0.0005%
> (Sr)	* 0.1%	* 0.3%	+ 0.1%
? @A (2Pb4)	* 0.0005%	* 0.001%	+ 0.0005%

yz E t u BMN v wx

op E

def E ghi

j kf E l mn

F' f E q r s